

GUANGDONG YOHOME DOOR CO., LTD

TEST REPORT

SCOPE OF WORK

EN WOODEN FIRE DOOR

REPORT NUMBER

260603167GZU-001

TEST DATE(S)

2026-06-03 ~ 2026-06-15

ISSUE DATE

2026-06-17

[REVISED DATE]

/

PAGES

8



Intertek Testing Services Shenzhen Ltd. Guangzhou Branch

DOCUMENT CONTROL NUMBER

TTRF_Performance_02b

Effective date:2024-2-22

© 2024 INTERTEK

Test Report

Report No.: 260603167GZU-001

Report Date: 2026-06-17

Statement

- 1.This report is invalid without authorized person's signature.
- 2.This report is invalid where any unauthorized modification indicated.
- 3.Don't copy this report in partial (except full copy) without any official approval in written by our company.
- 4.This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample(s) tested. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.
- 5.All the test results if need to give the statement of conformity refer to the decision rule of ILAC G8:09/2019 Clause 4.2.1“Binary Statement for Simple Acceptance Rule”.

Test Report

Report No.: 260603167GZU-001

Report Date: 2026-06-17

Client Information:

Applicant Name:	GUANGDONG YOHOME DOOR CO., LTD
Address:	Room 1101, 11th Floor, Ruiheng Science and Technology Innovation Park, No. 20 Juyuan South Road, Guicheng Sub-district, Nanhai District, Foshan City, Guangdong, 528299, China.
Attn:	alan.zhan@yohomedoor.com

Product Information:

Product Name	EN WOODEN FIRE DOOR	Sample Description	Good Condition
Model and/or type reference	ENRC2	Received Date	2026-05-26
Sample ID.	S260603167GZU.001~002	Sample Amount	2 pcs
Specification	1100 mm (width) * 2450 mm (height) * 45 mm (thickness)	Brand Name	YOHOME
Manufacturer	GUANGDONG YOHOME INDUSTRIAL CO., LTD		
Address	No. 280 Hefu Road, Hecheng Street, Gaoming District, Foshan City		
Test Type	Performance test, samples provided by the applicant		

Test Methods and Standards:

Test Standard	Refer to clauses 7 and 8 of EN 1627: 2021 and client's requirements
Test Conclusion	Refer to the following pages for details.

Laboratory Information:

Testing Laboratory	Intertek testing services Shenzhen Ltd. Guangzhou Branch
Test location	Room 4103 & 4203, No. 63 Punan Road, Huangpu District, Guangzhou, China

Report Authorized :

Approved By:



Jeff Deng
Reviewer

Checked By:



Ziqing Chen
Project Engineer

Noted: If you have any questions for the report, please contact: lillian.lf.he@intertek.com

Test Report

Report No.: 260603167GZU-001

Report Date: 2026-06-17

Test Items, Method and Results:

No.	Test Item	Test Parameter	Test Result	Verdict
1	Static loading	Refer to Clause 7.1 of EN 1627:2021 and client's requirements*. When tested in accordance with EN 1628:2021, the test specimen shall not exhibit failure at the resistance class claimed. Requirement: Resistance class: RC 2	Test loads: F1 (Corner of infilling): 3,0 kN F2 (Sash corners): 1,5 kN F3 (Locking points): 3,0 kN No failure was found. The appropriate gap gauges could not pass through any aperture in the test specimen when test loads were applied.	Pass
2	Dynamic loading	Refer to Clause 7.2 of EN 1627:2021 and client's requirements*. When tested in accordance with EN 1629:2021, the test specimen shall not fail at the resistance class claimed. The centre of the test specimen and infillings shall be subjected to three impacts. The corners of the test specimen and infillings shall be subjected to one impact. Requirement: Resistance class: RC 2	Mass of impactor: 50 kg Drop height: 450 mm After test, no failure was found. The gap gauge C could not pass through any aperture in the test specimen.	Pass
3	Manual burglary attempts	Refer to Clause 8 of EN 1627:2021 and client's requirements*. When tested in accordance with EN 1630:2021, the test specimen shall not fail at the resistance class claimed. Requirement: Resistance class: RC 2	Tool sets: A1 ~ A2 Resistance time: 3 min Maximum total test time: 15 min After test, no accessible opening was created in the test specimen.	Pass
Remark: * 1. Building hardware were not verified per client's requirements.				

Test Report

Report No.: 260603167GZU-001

Report Date: 2026-06-17

Appendix B: Sample Received Photo



Revision:

Revision No.	Date	REVISION	Reviser	Reviewer
/	/	Original Report Issue	/	/

*****End of Report*****